



BUILDING RESEARCH INSTITUTE



AB 023

GROUP OF TESTING LABORATORIES

accredited

by Polish Center for Accreditation

accreditation certificate

№ AB 023

LP

TEST REPORT No. 888/07

Page 1/8

FIRE TESTING LABORATORY

Product:

Single leaf aluminium hinged glazed doorset type ALUFLAM AF55

Customer:

UAB "ALUFLAM"
Ukmerges str. 3,
LT – 55101 Jonava

Manufacturer:

UAB "ALUFLAM"
Ukmerges str. 3,
LT – 55101 Jonava

Product accepted for testing 2007.09.18 acceptance protocol No. LP – 888/07

tested since 2007.09.18 to 2007.09.18

**TEST
METHOD/PROCEDURE:**

PN-EN 1634-1:2002 *Badania odporności ogniowej zestawów drzwiowych i żaluzjowych – Część 1: Drzwi i żaluzje przeciwpożarowe (eqv. EN 1634-1:2000 Fire resistance tests for door and shutter assemblies – Part 1: Fire doors and shutters)*

PN-EN 1363-1:2001 *Badania odporności ogniowej. Część 1 Wymagania ogólne (eqv. EN 1363-1:1999 Fire resistance tests – Part 1: General requirements)*

Test report contains pages 8 appendices: 3

FIRE TESTING LABORATORY

Ul. KSAWERÓW 21
02-656 WARSZAWA, POLAND
phone +48 22 8533427, +48 22 8482307
fax +48 22 8472311, e-mail: fire@itb.pl

member of

BUILDING RESEARCH INSTITUTE
www.itb.pl

Branch of the Laboratory in Katowice

Al. Korfantego 191
40-153 Katowice, Poland
phone. +48 32 7302352, fax +48 32 7302949
e-mail: fire@itb.katowice.pl